
model no. 068-6439-2
model no. 058-2551-0

headline bars

tion tabs

Please read this manual carefully before installing 
this product and save it for reference. 

IMPORTANT: 

INSTRUCTIONS 

     
     

            ADJUSTABLE 
HEIGHT WORKBENCH



model no. 068-6439-2

headline bars

continu

notes

warnings

model no. 058-2551-0  |  contact us 1-800-689-9928

SA
FE

TY

SAVE THESE INSTRUCTIONS

IMPORTANT: If any parts are missing or damaged, or if you have any 
questions, please call our toll-free helpline at 1-800-689-9928.

This manual contains important safety and operating 
instructions. Read all instructions and follow them 
with use of this product.  

To reduce the risk of serious injury, read the following safety 
instructions before assembling and using the workbench.
This product is intended for domestic indoor use only. Do not 
use it as a scaffold. Do not stand on it as this could result in 
personal injury or product damage.
The product should be positioned on a level, stable surface
only. The product may become unstable and tip if stored or 
moved on an uneven surface, which may cause personal
injury or product damage.
Any assembly or maintenance of the product must be carried 
out by adults only.
Make sure you have the necessary manpower when assem-
bling or moving the product.
Never use replacement parts and hardware not recommended 
by the manufacturer. They could pose a safety risk to the user 
and might cause damage to the product. Only use original 
parts and hardware.
Check all nuts and bolts periodically for tightness. When
required, tighten them again.
Do not exceed the following weight limits for this product:
-Maximum load for whole workbench: 300 lb (136.1 kg).



headline bars

tinuation tabs

es

nings

No.
1

2L

3 1
4
5
6
7
8
9

10L

11
10R

1
1

1

4

Qty.

8

12
12
1
1
1
1

20

2R

model no. 068-6439-2

headline bars

continuation tabs

notes

warnings

model no. 058-2551-0  |  contact us 1-800-689-9928

Workbench

Left side leg

Right side leg

Support rail

Casters

M8*30 screw

M8 washer

M8*15 screw

  Stainless rod

M8 nut

Crank handle

 Left triangle plate     

 Right triangle plate   

PARTS LIST

KN
O

W
 Y

O
UR

 W
O

R
KB

EN
CH

2L

2R

9

76 5 8 

10R 

10L 

1 

11 

4 

3



PH2 screwdriver

PH1 screwdriver

9/16” (14mm) wrench

headline bars

continu

notes

warnings

model no. 058-2551-0  |  contact us 1-800-689-9928

A
SS

EM
B

LY
 I

N
ST

R
UC

TI
O

N
S

Remove all parts from the packaging box and arrange them on a clear,
level surface. Ensure that all parts listed above are present.
Do not fully tighten bolts & nuts in every step of assembly. Leave
them loose to allow the table to flex during assembly. Fully tighten
all nuts & bolts once assembly is completed.

ASSEMBLY INSTRUCTIONS

TOOLS REQUIRED (NOT PROVIDED)

CAUTION!
Do not over-tighten. failure to comply may result 
in damage to equipment.

headline bars

tion tabs



Attach the left side leg (2L) and right side leg (2R) to the bamboo top (1) with 
M8*30 bolts (5) and M8 washers (6). Finger-tighten only. Do not over-tighten 
the screws.

headline bars

tinuation tabs

nings

headline bars

continuation tabs

notes

warnings

model no. 058-2551-0  |  contact us 1-800-689-9928

A
SS

EM
B

LY
 I

N
ST

R
UC

TI
O

N
S

STEP 3

STEP 4

While unpacking the unit, you can leave the workbench bamboo top (1) inside
the original packaging to prevent the top from being scratched during assembly.

Determine the front and back of the top before starting. The front of the bamboo 
top (1) has the Mastercraft badge on the edge.

STEP 1

STEP 2

5 

1 

6 

5 

6 

2L

2R

10L 

8 8 

3

6 

10R 

6 7
7

Attach the left triangle plate (10L) and right triangle plate (10R) to the support 
rail (3) with M8*12 screw (7), M8 washer (6) and M8 nut (8) as shown. Finger- 
tighten only. Do not over-tighten the screws. 



STEP 5

3 

4 

4 

4 

4 

7 

7 

2R 

2L 

8 
8 

2R 

2L 

STEP 6
Screw the casters (4) to the the bench legs (2L & 2R). Tighten securely. 

tion tabs

headline bars

continuation tabs

notes

warnings

model no. 058-2551-0  |  contact us 1-800-689-9928

Attach the support rail (3) to the left side leg (2L) and right side leg 
(2R) with eight M8*12 screws (7) & M8 washers (6) and M8 nuts (8). 
Finger-tighten only. Do not over-tighten the screws. 

A
SS

EM
B

LY
 I

N
ST

R
UC

TI
O

N
S

7 

6 

6 

7 

Make sure the 
casters are locked 
down when screwing.

X



STEP 7

tion tabs

headline bars

continuation tabs

notes

warnings

model no. 058-2551-0  |  contact us 1-800-689-9928

STEP 8

Insert the stainless rod (11) to the crank handle (9) as shown below. 

11 

9 

Tighten the crank handle 
with PH1 screwdriver. 

9 

11

A
SS

EM
B

LY
 I

N
ST

R
UC

TI
O

N
S

1

2

Attach the crank handle (9). Make sure to pull out the locking latch as fig.1.  
Install the crank handle (9) as the direction of arrow below. Tighten the 
locking latch using PH1 screwdriver as fig.2. 



STEP 9

STEP 10
tion tabs

headline bars

continua

notes

warnings

Turn over the bench top. Assembly finishied. 

A
SS

EM
B

LY
 I

N
ST

R
UC

TI
O

N
S

Tighten all fasteners securely to avoid any damage.



headline bars

tion tabs

M
A

IN
TE

N
A

N
CE

Clean the product with a clean cloth to remove any manufacturing 
residues before first use. A damp cloth can be used for cleaning on 
a regular basis.

Grease and oil can be removed with most standard cleaning fluids.
For safety, use a non-flammable cleaning fluid. Do not use abrasive 
materials, cleansers, chemicals, bleach, or solvents.

Check the product regularly to ensure that all bolts and nuts are 
securely tightened. Should any loose joints be found, tighten them 
up immediately.

Lubricate the gliding slides with grease or equivalent (at least twice 
a year).

To maintain the best appearance of your product, apply some quality 
car wax after cleaning. Apply the wax as you would to a car. The wax 
will also help protect the product against scratches.

MAINTENANCE

headline bars

continua

notes

warnings



tion tabs

headline bars

continua

notes

warnings

W
A

R
R

A
N

TY

THESE WARRANTIES ARE SUBJECT TO THE FOLLOWING 
CONDITIONS AND LIMITATIONS:

This Mastercraft product carries a one (1) year warranty against defects in workmanship 
and materials. This product is not guaranteed against wear and tear or breakage due to 
misuse and/or abuse. At its discretion, Mastercraft Canada will repair or replace any 
defective product parts at no charge when returned by the original purchaser with proof 
of purchase. If this product is discontinued or no longer available for sale, Mastercraft 
Canada, at its sole discretion, will provide a comparable substitute item.

ADDITIONAL LIMITATIONS

a. A bill of sale verifying the purchase and purchase date must be provided;

b. This warranty will not apply to any product or part thereof which is worn or 
broken or which has become inoperative due to abuse, misuse, accidental 
damage, neglect or lack of proper installation, operation or maintenance (as 
outlined in the applicable owner’s manual or operating instructions) or which 
is being used for industrial, professional, commercial or rental purposes; 

c. This warranty will not apply to normal wear and tear or to expendable parts 
or accessories that may be supplied with the product which are expected to 
become inoperative or unusable after a reasonable period of use;

d. This warranty will not apply to routine maintenance and consumable items 
such as, but not limited to, fuel, lubricants, vacuum bags, blades, belts, 
sandpaper, bits, fluids, tune-ups or adjustments;

e. This warranty will not apply where damage is caused by repairs made or 
attempted by others (i.e., persons not authorized by the manufacturer);

f. This warranty will not apply to any product that was sold to the original 
purchaser as a reconditioned or refurbished product (unless otherwise 
specified in writing);

g. This warranty will not apply to any product or part thereof if any part from 
another manufacturer is installed therein or any repairs or alterations have 
been made or attempted by unauthorized persons;

h. This warranty will not apply to normal deterioration of the exterior finish, 
such as, but not limited to, scratches, dents, paint chips, or to any corrosion 
or discolouring by heat, abrasive and chemical cleaners; 

i. This warranty will not apply to component parts sold by and identified as 
the product of another company, which shall be covered under the product 
manufacturer’s warranty, if any.

This warranty applies only to the original purchaser and may not be transferred. 
Neither the retailer nor the manufacturer shall be liable for any other expense, 
loss or damage, including, without limitation, any indirect, incidental, consequential, 
or exemplary damages arising in connection with the sale, use, or inability to use  
this product.  

This Maximum product is guaranteed for lifetime from the date of original retail 
purchase against defects in materials and workmanship.

NOTICE TO CONSUMER
This warranty gives you specific legal rights, and you may have other rights, which 
may vary from province to province. The provisions contained in this warranty are 
not intended to limit, modify, take away from, disclaim or exclude any statutory 
warranties set forth in any applicable provincial or federal legislation.



model no. 068-6439-2

headline bars

tion tabs

IMPORTANT : 

INSTRUCTIONS 

Nº de modèle : 058-2551-0

Veuillez lire attentivement ce guide d’utilisation 
avant d’installer ce produit et le conserver aux 
fins de consultation ultérieure.



headline bars

continu

notes

warnings

SÉ
CU

R
IT

É

CONSERVEZ CES INSTRUCTIONS

IMPORTANT :  Si des pièces sont manquantes ou endommagées, ou 
si vous avez des questions, veuillez appeler notre service d’assistance 
sans frais au 1 800 689-9928.

Nº de modèle : 058-2551-0 | Contactez-nous au 1 800 689-9928

Veuillez lire les consignes de sécurité suivantes avant 
d’assembler et d’utiliser l’établi afin de réduire le risque de 
blessures graves.
Ce produit est conçu uniquement pour une utilisation 
résidentielle intérieure. Ne l’utilisez pas comme un échafaudage. 
Ne vous tenez pas debout sur l’établi, car cela pourrait entraîner 
des blessures ou des dommages matériels.
Cet article doit être posé uniquement sur une surface plane et 
stable. Le produit peut devenir instable et se renverser s’il est 
rangé ou déplacé sur une surface inégale, ce qui peut entraîner 
des blessures ou des dommages matériels.
L’assemblage et l’entretien de l’article ne doivent être effectués 
que par des adultes.
Au besoin, demandez à d’autres personnes de vous aider à 
assembler ou à déplacer l’article.
N’utilisez jamais des pièces de rechange et de la quincaillerie 
qui ne sont pas recommandées par le fabricant. Elles peuvent 
présenter un risque de blessure à l’utilisateur et causer des 
dommages à l’article. N’utilisez que les pièces et la quincaillerie 
originales.
Assurez-vous périodiquement que tous les écrous et boulons 
sont bien serrés. Au besoin, resserrez-les.
N’excédez pas les limites de poids suivantes pour ce produit :
– Charge maximale pour l’ensemble de l’établi : 300 lb (136.1 kg).

Le présent guide d’utilisation contient un mode d’emploi et 
des consignes de sécurité importants. Lisez et respectez 
toutes les instructions lorsque vous utilisez cet article.



headline bars

tinuation tabs

es

nings

Réf.
1

2L

3 1
4
5
6
7
8
9

10L

11
10R

1
1

1

4

Qté

8

12
12
1
1
1
1

20

2R

model no. 068-6439-2

Établi

Patte latérale gauche

Patte latérale droite

Rail de support

Roulettes

Vis M8*30

Rondelle M8

Vis M8*15

Tige en acier inoxydable

Écrou M8

Manivelle

 Plaque triangulaire gauche     

 Plaque triangulaire droite   

LISTE DES PIÈCES

FA
M

IL
IA

R
IS

EZ
-V

O
US

 A
VE

C 
VO

TR
E 

ÉT
A

B
LI

2L

2R

9

76 5 8 

10R 

10L 

1 

11 

4 

3

headline bars

continuation tabs

notes

warnings

Nº de modèle : 058-2551-0 | Contactez-nous au 1 800 689-9928

Description



Tournevis PH2

Tournevis PH1

Clé de 9/16 po (14 mm)

INSTRUCTIONS D’ASSEMBLAGE

OUTILS REQUIS (NON FOURNIS)

ATTENTION!

headline bars

tion tabs

headline bars

continuation tabs

notes

warnings

Nº de modèle : 058-2551-0 | Contactez-nous au 1 800 689-9928

IN
ST

R
UC

TI
O

N
S 

D
’A

SS
EM

B
LA

G
E

Disposez toutes les pièces de la boîte d’emballage sur une surface 
dégagée et plane. Assurez-vous que toutes les pièces énumérées 
ci-dessus sont présentes.
Ne serrez pas complètement les boulons et les écrous à chaque 
étape de l’assemblage. Laissez-les desserrés pour permettre à 
l’établi de se plier lors de l’assemblage. Serrez complètement tous 
les écrous et les boulons une fois l’assemblage terminé.

Ne serrez pas excessivement. Le non-respect de 
cette mise en garde peut entraîner des dommages 
à l’équipement.



IN
ST

R
UC

TI
O

N
S 

D
’A

SS
EM

B
LA

G
E

ÉTAPE 3

ÉTAPE 4

Déterminez l’avant et l’arrière du dessus avant de commencer. Le devant du dessus 
en bambou (1) comporte un logo Mastercraft sur le bord.

ÉTAPE 1

ÉTAPE 2

5 

1 

6 

5 

6 

2L

2R

10L 

8 8 

3

6 

10R 

6 7
7

headline bars

tion tabs

nings

headline bars

continuation tabs

notes

warnings

Nº de modèle : 058-2551-0 | Contactez-nous au 1 800 689-9928

Lors du déballage de l’article, vous pouvez laisser le dessus en bambou de l’établi 
(1) à l’intérieur de l’emballage d’origine pour éviter que le dessus ne soit rayé lors 
de l’assemblage.

Fixez la patte latérale gauche (2L) et la patte latérale droite (2R) au dessus en 
bambou (1) au moyen des boulons M8*30 (5) et des rondelles M8 (6). Serrez 
à la main seulement. Ne serrez pas excessivement les vis.

Fixez la patte latérale gauche (2L) et la patte latérale droite (2R) au dessus en 
bambou (1) au moyen des boulons M8*30 (5) et des rondelles M8 (6). Serrez 
à la main seulement. Ne serrez pas excessivement les vis.



ÉTAPE 5

3 

4 

4 

4 

4 

7 

7 

2R 

2L 

8 
8 

2R 

2L 

ÉTAPE 6

7 

6 

6 

7 

X

headline bars

tion tabs

headline bars

continuation tabs

notes

warnings

Nº de modèle : 058-2551-0 | Contactez-nous au 1 800 689-9928

Vissez les roulettes (4) aux pattes de banc (2L et 2R). Serrez fermement.

Assurez-vous que 
les roulettes sont 
verrouillées lors du vissage.

Fixez le rail de support (3) à la patte latérale gauche (2L) et à la patte latérale 
droite (2R) au moyen de huit vis M8*12 (7) et rondelles M8 (6) et écrous M8 (8).
Serrez à la main seulement. Ne serrez pas excessivement.



ÉTAPE 7

IN
ST

R
UC

TI
O

N
S 

D
’A

SS
EM

B
LA

G
E

ÉTAPE 8

9 

11

1

2

11 

9 

Serrez la manivelle à l'aide 
du tournevis PH1.

headline bars

tion tabs

headline bars

continuation tabs

notes

warnings

Nº de modèle : 058-2551-0 | Contactez-nous au 1 800 689-9928

Insérez la tige en acier inoxydable (11) à la manivelle (9) comme indiqué 
ci-dessous.

Fixez la manivelle (9). Assurez-vous de retirer le loquet de verrouillage comme 
illustré à la fig.1. Installez la manivelle (9) dans le sens de la flèche ci-dessous. 
Serrez le loquet de verrouillage à l'aide d'u tournevis PH1 comme indiqué à la 
fig.2.



ÉTAPE 9

ÉTAPE 10

headline bars

continua

notes

warningsIN
ST

R
UC

TI
O

N
S 

D
’A

SS
EM

B
LA

G
E

Retournez le dessus du banc. L’assemblage est terminé.

tion tabs

Serrez toutes les fixations fermement afin d'éviter tout dommage.



headline bars

tion tabs

EN
TR

ET
IE

N

ENTRETIEN

headline bars

continua

notes

warnings

Nettoyez le produit à l’aide d’un chiffon propre pour enlever tout résidu 
de fabrication avant la première utilisation. Un chiffon humide peut être 
utilisé pour le nettoyage régulier.
La graisse et l’huile peuvent être enlevées à l’aide de liquides de 
nettoyage standard.
Pour des raisons de sécurité, utilisez un liquide de nettoyage non 
inflammable. N’utilisez pas des matériaux abrasifs, des nettoyants, des 
produits chimiques, du javellisant ou des solvants.
Vérifiez le produit régulièrement pour vous assurer que tous les boulons 
et écrous sont fixés solidement. Si vous trouvez des joints desserrés, 
serrez-les immédiatement.
Lubrifiez les glissières avec de la graisse ou un produit similaire (au 
moins deux fois par an).
Pour maintenir la meilleure apparence du produit, appliquez de la cire 
pour voiture de qualité après le nettoyage. Appliquez la cire comme 
vous le ferez pour une voiture. La cire aide également à protéger le 
produit contre les rayures.



tion tabs

headline bars

continua

notes

warnings

G
A

R
A

N
TI

E

Ce produit Maximum est garanti à vie à compter de la date de l’achat original contre les 
défauts de fabrication et de matériau(x).

Ce produit Mastercraft comprend une garantie d’un (1) an contre les défauts de 
fabrication et de matériaux. Exclusion : usure ou bris causés par un usage abusif ou 
inapproprié. À sa discrétion, Mastercraft Canada procédera à la réparation ou au 
remplacement de toute pièce défectueuse sans frais lorsque l’article est retourné par 
l’acquéreur initial, accompagné de la preuve d’achat. Si cet article est supprimé ou s’il 
n’est plus disponible à la vente, Mastercraft Canada, à sa seule discrétion, fournira un
article de remplacement comparable.

CES GARANTIES SONT SOUMISES AUX CONDITIONS ET AUX 
RESTRICTIONS SUIVANTES :

Un contrat de vente attestant l’achat et la date d’achat doit être fourni;

La présente garantie ne couvre pas la détérioration normale du revêtement 
extérieur, notamment les égratignures, les bosses, les éclats de peinture ou 
encore l’oxydation ou la décoloration causée par la chaleur, par des substances 
abrasives ou par des produits nettoyants chimiques;

La présente garantie ne s’applique à aucun produit ou pièce d’un produit qui 
est usé ou brisé, qui est devenu hors d’usage en raison d’un emploi abusif ou 
inapproprié, d’un dommage accidentel, d’une négligence ou d’une installation,
d’une utilisation ou d’un entretien inappropriés (selon la description figurant dans 
le guide d’utilisation ou le mode d’emploi applicable) ou qui est utilisé à des fins 
industrielles, professionnelles, commerciales ou locatives;

a.

b.

La présente garantie ne couvre pas l’usure normale, pas plus que les pièces 
détachées ou les accessoires qui pourraient être fournis avec l’article et qui, de 
par leur nature, ont une durée de vie limitée et dont on s’attend à ce qu’ils 
deviennent inutiles ou inutilisables après une période d’utilisation raisonnable;

c.

d.

e.

La présente garantie ne s’applique pas à l’entretien régulier et aux articles de 
consommation comme le carburant, les lubrifiants, les sacs d’aspirateur, les 
lames, les courroies, le papier abrasif, les embouts, les mises au point ou les 
réglages;
La présente garantie ne s’applique pas lorsque les dommages sont causés 
par des réparations ou des tentatives de réparation faites par des tiers 
(c’est-à-dire des personnes non autorisées par le fabricant);
La présente garantie ne s’applique à aucun produit qui a été vendu à l’acheteur 
original à titre de produit remis en état ou remis à neuf (à moins qu’il n’en soit 
prévu autrement par écrit);

f. 

g. 

h. 

La présente garantie ne s’applique à aucun produit ou pièce de produit lorsqu’une 
pièce d’un autre fabricant est installée dans celui-ci ou que des réparations ou 
modifications ou tentatives de réparation ou de modification ont été faites par 
des personnes non autorisées;



headline bars

con

no

wa

G
A

R
A

N
TI

E

RESTRICTIONS SUPPLÉMENTAIRES
La présente garantie s’applique uniquement à l’acheteur original et ne peut être 
transférée.
Ni le détaillant ni le fabricant ne sont responsables des autres frais, pertes ou 
dommages, y compris les dommages indirects, accessoires, consécutifs ou 
exemplaires liés à la vente ou à l’utilisation du présent produit ou à l’impossibilité
de l’utiliser.

AVIS AU CONSOMMATEUR
La présente garantie vous accorde des droits spécifiques, mais vous pourriez 
disposer d’autres droits, qui peuvent différer d’une province à l’autre. Les dispositions 
qui figurent dans la présente garantie ne visent pas à limiter, à modifier, à réduire ou 
à exclure une quelconque garantie prévue dans les lois provinciales ou fédérales 
applicables.

i. La présente garantie ne s’applique pas aux pièces vendues par une autre 
entreprise et décrites comme telles, lesquelles pièces sont couvertes par la garantie 
du fabricant s’y rapportant, le cas échéant.


